
VF
I

Assembly Instructions

SYZ84-S-XL Stand

Thank you for purchasing AVF’s SYZ84 Stand
This product is designed for free standing mounting of single plasma/lcd display sized 40”-58” (S), 58”-80” (X) weighing  
Confirm all hardware is included before you begin assembly.
Read these instructions start to finish before beginning installation.
Have at least 3 people mount the display.
Note: If you cannot understand these instructions or are concerned about safety of the installation contact a qualified 
contractor  or contact AVF at 1-877-834-3876

Supplied Parts

Structural Tube 
(1) 

Supplied Hardware Kapp 42/84

Black Spacer
(4)

M10 X 35
(4) Adhesive Bumper

(2)

1

www.video-furn.com 190 Don Hillock Drive |Aurora |Ontario|L4G 0G9 | 1.877.834.3876www.video-furn.com 190 Don Hillock Drive |Aurora |Ontario|L4G 0G9 | 1.877.834.3876

M6 X 25
(10) 

Base with wheels
(1)

Not all hardware supplied will be used, depending on the manufacturer of your display.

Hardware Bag
(3)

• Kit Kapp 42/84
• 2 Kit TV52-70
• Kit Grommet 

& Bumper

Tools required

TV Bracket
(2) 

Hex Key M6 (Supplied in Hardware Kit Kapp 42)
Hex Key 8mm  (Supplied in Hardware Kit TV 52-70)
10mm wrench

Back Plate
(1) 

M6 Lock Washer
(6)

M6 Washer
(6)

Grommet
(2)

Supplied Hardware Bumper & Grommet

Tube Bracket
(1) 

Tube 
(1) 

Kit TV52-70 (2) Kit Grommet & Bumper



4

VF
I

Assembly Instructions

SYZ84-S-XL  Stand

www.video-furn.com 190 Don Hillock Drive |Aurora |Ontario|L4G 0G9 | 1.877.834.3876

Place parts on non abrasive surface; install base to structure tube

From under the base hand tighten all 4 X M10 
bolts onto the holes attaching the structural 
base to it. Tighten securely with Hex Key
Make sure the open section of the tube is 
closer to the near edge of the base.

1

2

Lift the stand 

M10 X 35
(4)

M6 X 25 mm (4) 

3

Place the tube bracket over the tube
with the arrow pointing up. 
Insert ( 4) M6 X 25mm to secure bracket 
into tube. If needed add a washer
Use the Hex key to tighten. 

2

Place back plate onto structural tube and 
insert M6 washer (6) with M6 X 25 (6) onto 
middle and bottom to secure the back plate
Use the Hex key to tighten

Insert 2 round grommets onto the plate

M6 X 25 (6) 

Grommet (2)

5

Insert mounting bar through the tube 
bracket 
Center the bar and secure with (2) M8 x 
20mm on the 2 side plates of the bracket 
to angle the bar.

M8 X 20 mm (2) 

Arrow



8

VF
I

Assembly Instructions

SYZ84-S-XL Stand

3

www.video-furn.com 190 Don Hillock Drive |Aurora |Ontario|L4G 0G9 | 1.877.834.3876

Assembly is complete, enjoy your stand

6

7

With assistance lift the TV into position and 
hook onto the mounting bar.
Centre and secure to the bar with 2 M8 bolt.

M8

Before installing mounting brackets attach these 
to TV and secure tightly before mounting.
DO NOT OVERGTHIGHTEN AS THIS CAN 

DAMAGE OR PUNCTURE THE MONITOR.

Insert (2) M8 x 20mm bolts on the top and 
bottom of tube bracket to secure it.
Use the hex key to tighten.

7 M8 bolt (4) 

M6 bolt (4) 

M8 x 20mm (4) 


